Sample Name:

Poly (Styrene-b-methyl methacrylate-b-Styrene)

Sample #: P40168-SMMAS

By anionic process
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Synthesis Procedure:

The polymer was synthesized by anionic process. The
scheme of the reaction is illustrated below:
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Characterization:

The polymer was characterized by 'H NMR, SEC and

DSC.
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P40168-SMMA Before linking

Conc(mg/mL) |1.7107
dn/dc (mL/g) 0.0700
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P40168-1_01.wdt 66,049 79313 70,675 1.201 0.5203
SEC elugram of the Styrene:
.
P40168-SMMAS
Conc (mg/mL) | 6.8974
dn/dc (mL/g) 0.0700
Method PS80k-May-25-2016-0000.vem
Solvent DMF w0.023M LiBr
Column PSS
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PA0168-SMMAS_01(228)vdt

———— Lowngetgmseate Viscomet 0P
Sample Mn Mw Mp MwMn 7
P40168-SMMAS_01(228).vdt 129913 142,005 142,029 1.093 0.6474
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